K.Il.’ WILSON,' INC. ~~°  ARCADE, NEW YORK 14009, U.S.A.

Operaftion and Maintenance Manual

HYDRAULIC PRESS

TONNAGE: 25 - 50 - 60 - 75 - 100

MODEL: 37 - 37E - 37G - 37F - 37K

SER. NO.:

CUSTOMER

Above information should accompany all orders for parts or service.
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HAND OPERATED CYLIN

DER ASSEMBLY

o REFERENCE DRAWING NO. C-1-2434
e —
MODEL
oftullafulty
SIS N
SR Ras R R
REF. ~|~|~|~|=| PART NO. | DRAWING
NO. DESCRIPTION orTy | 212|213 NO.
ol iy Ly LN LN
c-1%* REDUCING BUSHING 1 XX 2031
xlx| 2406
x| x| x 4006
c-2 PISTON LOCK NUT 1 =T 5%0¢ 7] 7506
x| x| x N/A N/A
c-3 PISTON FOLLOWER LOCK NUT 1 5T 506A AT 7506-A
| X[ x[x 4007 (B) 4007
c-4 UPPER FOLLOWER 1 X 7507 (B) 7507
: ‘ x| 1007 (B)7-DAl4-38
x| x| x 40075 (A) 4007-5
c-5 EXPANDER SFPRING 1 X 7507-5 (A) 7507-5
1% 1007-5
, x| x| x 4009 (B) 4009
C-6 UPPER PISTON SEAL . 1 X 7509 (B) 7509
x| 1009 (B) 1009
< x| x 4011 (B) 4011
c-7 PISTON 1 X 7511 (A) 7511
X 1011 (B) 1011
x| xlx 4010 (B) 4010
c-8 LOWER PISTON SEAL 1 X 7510 (B) 7510
x| 1010 (B) 1010
X[ XX 4008 (A) 4008
Cc-9 LOWER FOLLOWER 1 X 7508 w| (A) 7508
X| 1008 1:(B) 1008
c—10 HEX HEAD CAP SCRENS 5/16"-18NC x 1/4 4 | x| x| x| x| 7508-a
. ) x| 4017
c-11 PISTON KEY 1 Ik
c-12 FIBER WASHER 1 i 4011w
X[ x| 751ii-i
x| x[ x 4013 (B) 4013
c-13 CYLINDER HEAD GASKET 1 X 7513 (A) 7513
x| 1013 (A) 1013
x| x[x 4026 (B) 4026
c-14 CYLINDER HEAD 1 X 7526 (B) 7526
x| 1026 (B) 1026
C-15 PINION 1 x| x[ x| x| x| 4027 (A) 4027
c-16 SET SCREW 5/16"-18 NC x 1" Lg b x| x| x| x| x| <4027-3
Cc-17 STD. HEX NUT 5/16" - 18 NC 1 X| x| x| x| x
c-18 SET SCREW 3/8"-16NC x 3/8" Lg 1 x| x| x 7538
CUP POINT, 2 xl x| 7538
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HAND OPERATED CYLINDER ASSEMBLY

REFERENCE DRAWING NO. C-1-2434

(4/81)

MODE T
Wwiwi{wltwlw
NP N
o (] =5
REF. ~J~Jl-{=| PART NO.| DRAWING
NO. DESCRIPTION ory (2121302 NO.
_ Nl Pl Rl Pl
c-19 RAM NOSE (FLAT) 1 xX|x|x 4029 (A) 4029
Xy 7529 (A) 7529-R
. X|x|x 4019 B-1-3736-C
c-20 STROKE LIMITING VALVE SPRING 1 P 5579 S BTy
c-21 STROKE LIMITING VALVE BODY 1 X{x|xlx|x 4020 B~1-3736-A
C-22 STROKE LIMITING VALVE BALL 1 x\xlxfx|x 4021 B-1-3736-F
C-23 STROKE LIMITING VALVE PUSH PIN 1 X{x|\x|x{x ]| 4022 B-1-3736-D |
“C-24 STROKE LIMITING VALVE TRIP PIN® 1 X|x|x|x|x 4023 B-1-3736~E
Cc-25 STROKE LIMITING VALVE TRIP CUP 1 X|x|x]x]|x 4024 B-1-3736-8
B X 4018 (B) 4018
C-26% | CYLINDER 1 FAES J018-A C-1-2159-2
) X 7518 C-6DA~SR-HO-7%
x| 1018 C-2-3212-2
3/8-16NC x 1% LG 3 X|xX|x 4037
c-27 HEX HEAD CAP SCREW |3/8-16NC x 3% IG 1 x| x|x 40371,
1/2-13NC x 2 IG 6 X 7563
3/4-10NC x 1% Lo 6 N 1063
X|xix 4025 (B) 4025
C-28% RAM 1 X 7525 (B) 7525
X 1025 (B) 1025
L]
* FOR NON-STANDARD 11 1/4" STROKE CYLINDERS
ey REDUCING BUSHING 1 xIxlxix 2406
X|x|x 5-DA-11-30| Cc-1-2420
€-26 CYLINDER 1 X 6-DA-11-30 |C-6DA-SR-HO-12
X1x|x 4025-12 (B) 4025
c-28 RAM 1 X 7525-12 (B) 7525
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GAUGE ASSEMBLY

ITEM MODEL DESCRIPTION ' PART #
X 4036-25
X ' 4036-50
1 X GAUGE 4036-60
X 7536
X i . 1036
XXX 1/4" SCH 80 x 2" LG 4033
2 X NIPPLE 1/2" SCH 80 x 2%" LG 7533
X 1/2" SCH 80 x 3" Lg 1033
3 X Ix[x ELBOW 1/4" NPT 6000 PSI 4034
X| X 1/2" NPT 6000 PSIT 7534
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